

ALADDIN SCIENTIFIC CORPORATION

14078 Meridian Parkway, Riverside, CA. 92518

Certificate of Analysis

Date of Testing: 2024-10-24 16:42:42

Date of Next Testing: 2028-10-23 16:42:42

Product Name: **Zirconium silicate**

CAS Number: 10101-52-7

Specifications & Purity: $\leq 1\mu\text{m}$

Lot #: J2417830

SKU #: **Z736660**

Version: **1**

Analysis #: **426736**

Storage Temperature: Room temperature

Parameter	Limit Values	Result
Particle size	0-1 (μm)	0.94600 μm
loss on Ignition	0-2 (%)	1.87000 %
X-Ray Diffraction	Conforms to Structure	Conforms to Structure



John Su
QA & QC Manager